

Form Number 21397Bond

© 2018, Alberta Health Services, CKCM



This work is licensed under the Creative Commons Attribution-NonCommercial-NoDerivatives 4.0 International License. The license does not apply to content for which the Alberta Health Services is not the copyright owner.

To view a copy of this license, visit

https://creativecommons.org/licenses/by-nc-nd/4.0/

Disclaimer: This material is intended for use by clinicians only and is provided on an "as is", "where is" basis. Although reasonable efforts were made to confirm the accuracy of the information, Alberta Health Services does not make any representation or warranty, express, implied or statutory, as to the accuracy, reliability, completeness, applicability or fitness for a particular purpose of such information. This material is not a substitute for the advice of a qualified health professional. Alberta Health Services expressly disclaims all liability for the use of these materials, and for any claims, actions, demands or suits arising from such use.



Select orders by placing a (\checkmark) in the associated box

Last Name (Legal)			First Name (Legal)		
Preferred Name □ L	ast First		DOB(dd-Mon-yyyy)		
PHN	ULI □ Same as PHN		s PHN	MRN	
Administrative Gend ☐Non-binary/Prefer	der ☐ Male r not to disclose (X)			☐ Female ☐ Unknown	

Weight	kg	Height	cm	ВМІ				
☑ Follow Hip and Knee S	urgical Care Pa	th						
Diet and Nutrition	Diet and Nutrition							
☐ Regular ☐ High fil	·							
Activity/Mobility								
☑ Mobilize 10 steps or mo	•	rative day 0						
☑ Weight-bearing as toler	ated							
Precautions								
☐ Follow surgeon specific	precautions							
☑ Elevate affected limb, v	vhen in bed							
☑ Apply cold therapy								
☑ Consult Physiotherapy,	assess AND tre	eat as per Hip and I	Knee Surgical Ca	re Path				
			•	d Knee Surgical Care Path				
· .				P / BiPAP machine, patient to				
use own machine while		,,,,		. , , _F				
	•	41						
Assessments, Monitorin			h 1					
☑ Vital signs, neurovascu as per post-operative u		, skin assessment,	baseline oxygen s	saturation, pain scale				
☑ Titrate oxygen to keep	saturation great	er than or equal to	92% OR	%				
☑ Discontinue oxygen on	ce saturation or	room air is greater	than or equal to	92% OR %				
☑ Respiratory consult IF to discontinue oxyg		oxygen therapy gr	eater than 3 L/mi	in OR IF patient is unable				
Incision and Dressing Management								
☐ Follow the site dressing	and incision ca	re guidelines						
X-Rays – One post-operative x-ray required within 12 weeks of surgery								
□ Knee: Anterior Posterior and lateral POD 1								
☐ Hip: Anterior Posterior pelvis centered 2", shoot through lateral affected hip to include stem POD 1								
□ Other								
Prescriber Signature			Date (dd-Mon-yyyy)	Time (hh:mm)				
				Titilo (mishin)				

21397Bond (Rev2022-05) Page **1** of **6**



Select orders by placing a (\checkmark) in the associated box

Last Name (Legal)			First Name (Legal)		
Preferred Name □ L	referred Name Last First			(dd-Mon-yyyy)	
PHN	ULI □ Same as PHN		s PHN	MRN	
Administrative Gend ☐Non-binary/Prefer				☐ Female ☐ Unknown	

Fluid Management	Fluid Management					
☑ Record Intake/Output (IV, Oral, Urine) as per Post-Operative unit routine						
☐ Lactated ringers						
☑ Infuse at mL/hour						
☑ Saline Lock IV once patient is tolerating oral fluids						
☑ Discontinue Saline Lock site upon discharge OR when no	longer clinically indica	ted				
☑ If used, discontinue indwelling urinary catheter by 0600 ho	our Post-operative day	1				
Investigations						
☑ CBC, Electrolytes, Creatinine Post op day 1						
☑ IF on warfarin daily PT (INR), starting Post op day 2						
□ Other Patient Specific Tests						
Medications						
☑ Patient Specific Medications as per Best Possible Med Reconciliation (scan/copy to Pharmacy)	lication History/Medic	cation				
Bowel Management						
☑ PEG 3350 (polyethylene glycol 3350) 17 g in 250 mL fluid loose)	PO daily for constipat	ion (HOLD IF stool				
☑ sennosides 17.2 mg PO daily at bedtime. (HOLD IF stool	loose)					
☑ lactulose 15 mL - 30 mL PO twice daily PRN for constipation	on					
☑ bisaCODyl 10 mg SUPPOSITORY daily PRN for constipa	tion					
Antiemetics						
☑ ondansetron 4 mg PO or IV every 6 hours PRN for nause	a. (1st choice)					
☑ dexamethasone 4 mg IV for 1 dose PRN. Give for nausea if not relieved by ondansetron within 1 hour. (Caution in diabetic patients)						
AND supplement with						
☑ metoclopramide 10 mg IV every 6 hours PRN for nausea. (Caution in renal impairment)						
☐ dimenhyDRINATE 25 mg IV every 6 hours PRN for nausea. (Caution for elderly patients)						
Prescriber Signature Date (dd-Mon-yyyy) Time (hh:mm)						

21397Bond (Rev2022-05) Page **2** of **6**



Select orders by placing a (\checkmark) in the associated box

Last Name (Legal)			First Name (Legal)		
Preferred Name □ L	referred Name Last First			(dd-Mon-yyyy)	
PHN	ULI □ Same as PHN		s PHN	MRN	
Administrative Gend ☐Non-binary/Prefer				☐ Female ☐ Unknown	

Medica	ations (co	ontinued)								
Antibio	otics (use	e same antibi	otic as pre-op) pre-op	/intra-op	o ai	ntibiotic give	en at		hours
		g IV every 8 h	nours for 2 dos	ses post	-operat	ive	ly (start 8 h	ours after ii	nitial pi	re-op dose given,
OR IF ceFAZolin allergy □ clindamycin 600 mg IV every 8 hours for 2 doses post-operatively (start 8 hours after initial pre-op dose given, doses total post-op) OR □ vancomycin 0.015 g/kg IV every 12 hours for 1 dose (start 12 hours after initial pre-op dose given, 1 dose total post-op)										
	Weight	Below 58 kg	58 to 74.9 kg	75 to 91	1.9 kg	92	to 108.9 kg	109 to 124.	9 kg	125 kg or greater
	Dose	0.75 g	1 g	1.25 g		1.5	g	1.75 g		2 g
Post-C	□ tinzaparin 2500 units SUBCUTANEOUSLY for 1 dose hours post-operatively OR □ heparin units SUBCUTANEOUSLY for 1 dose hours post-operatively Post-Operative Day 1 (start in the morning) Patients body weight greater than 39.9 kg and kidney function CrCl greater than 20 mL/min □ tinzaparin (dose as per chart below) SUBCUTANEOUSLY every 24 hours in morning. If tinzaparin given day of surgery, do not start LESS than 12 hours after tinzaparin dose									
			/eight Band				Tinzaparin D	ose (units)		
			ctual Body We		0500	:4-	Cuboutono		J = :1	
		Less than 30 30 to 39.9 kg						ously once o		
		40 to 100 kg						ously once o		
		100.1 to 120						ously once o		
		120.1 kg to 1						eously once		
		150.1 to 175						eously once		
		175.1 to 200						eously once		
		200.1 to 250						eously once		
						ously once				
		0.00.01			, o ariito	, ng	Caboatano	Jacky Office	чапу	
Prescr	Prescriber Signature Date (dd-Mon-yyyy) Time (hh:mm)									

21397Bond (Rev2022-05) Page **3** of **6**



Select orders by placing a (\checkmark) in the associated box

Last Name (Legal)			First Name (Legal)		
Preferred Name □ L	ast First		DOB(dd-Mon-yyyy)		
PHN	ULI □ Same as PHN		s PHN	MRN	
Administrative Gend ☐Non-binary/Prefer	der ☐ Male r not to disclose (X)			☐ Female ☐ Unknown	

Medications (continued)						
Anticoagulants (continued) OR □ rivaroxaban 10 mg PO every 24 hours in morning. If tinzaparin given day of surgery, do not start rivaroxaban dose LESS than 12 hours after tinzaparin dose (avoid use with kidney function CrCl less than 15mL/min)						
Patients with impaired renal function CrCl below 20 mL/n ☐ heparin 5000 units SUBCUTANEOUSLY every 12						
IF patient on therapeutic full dose anticoagulation pre-op ☐ Resume warfarin PO daily starting day of surgery. Give daily dose to the patient specific target INR range of greater than or equal to 48 hours, stop prophylactic reg	warfarin Once tar	-				
☐ For all Direct Oral Anticoagulants (DOAC) start 24 to 48 (Caution: Physician to reassess appropriateness dependently and ongoing fall risk)	•					
☐ Resume dabigatran mg PO bid ☐ Resume rivaroxaban mg PO daily ☐ Resume apixaban mg PO bid ☐ Other						
Analysaisa						
Analgesics						
Non–opioid Acetaminophen not to exceed 4000 mg/24 hours from all sources □ acetaminophen 975 mg PO every 6 hours for 48 hours and THEN □ acetaminophen 650 – 975 mg PO every 6 hours PRN for p						
Non-steroidal anti-inflammatory ☐ diclofenac 50 mg PO/PR every 12 hours for 48 hours THEN ☐ diclofenac 50 mg PO/PR every 12 hours PRN for pain ☐ IF history of GI bleed, celecoxib 200 mg PO once daily						
Prescriber Signature	Date (dd-Mon-yyyy)	Time (hh:mm)				

21397Bond (Rev2022-05) Page **4** of **6**



Select orders by placing a (\checkmark) in the associated box

Last Name (Legal)		First Name (Legal)		e (Legal)	
Preferred Name □ L	ast □ First		DOB(dd-Mon-yyyy)		
PHN	ULI □ Same as PHN		s PHN	MRN	
Administrative Gend ☐Non-binary/Prefer	der □ Male r not to disclose (X)			☐ Female ☐ Unknown	

Medications (continued)						
Choose ONE option from each section below, if applicable : Opioids						
consider lower dose for opiod naïve or elderly patients applicable) □ oxyCODONE 2.5-5 mg PO every 3 hours PRN for pain □ oxyCODONE 5-15 mg PO every 3 hours PRN for pain						
Choose one (if applicable) ☐ HYDROmorphone 1-2 mg PO every 3 hou ☐ HYDROmorphone 2-4 mg PO every 3 hou ☐ HYDROmorphone 0.5-1 mg SUBCUTANE						
Choose one (if applicable) ☐ morphine 2.5-5 mg PO every 3 hours PRN☐ morphine 5-10 mg PO every 3 hours PRN☐ morphine 2.5-5 mg SUBCUTANEOUSLY						
IF the above opioid agents are ineffective						
Choose one (if applicable) ☐ HYDROmorphone 0.25-0.5 mg IV every 1 ☐ morphine 1-5 mg IV every 1 hour PRN for		rough pain				
Opioid Combination Total acetaminophen not to exceed 4000 mg/	24 hours from all sourc	ces				
Choose one (if applicable) The traMADol 37.5 mg/acetaminophen 325 mg (Tramacet) 1-2 tabs PO every 4 hours PRN for pain □ oxyCODONE 5 mg/acetaminophen 325 mg (Percocet) 1-2 tabs PO every 4 hours PRN for pain □ codeine 30 mg/acetaminophen 325 mg (Tylenol # 3) 1-2 tabs PO every 4 hours PRN for pain □ Other						
Pruritus (choose one)						
□ naloxone 0.02 - 0.04 mg IV every 2 hours PRN for pruritus						
☐ diphenhydrAMINE 25 mg IV every 4 hours PRN for pruritu	s					
Prescriber Signature	Date (dd-Mon-yyyy)	Time (hh:mm)				

21397Bond (Rev2022-05) Page **5** of **6**



Select orders by placing a (\checkmark) in the associated box

Last Name (Legal)			First Name (Legal)		
Preferred Name □ L	red Name □ Last □ First			(dd-Mon-yyyy)	
PHN	ULI □ Same as PHN		s PHN	MRN	
Administrative Gend ☐Non-binary/Prefer				☐ Female ☐ Unknown	

Naloxone Protocol							
If sedation score is 4 and respiratory rate less than 8 per minute, call MRHP and Respiratory Therapist							
☑ naloxone							
Choose one of the following	Choose one of the following						
 naloxone 0.1 mg Direct IV (intravenous) every 3 minure minute and sedation level 4. Maximum 4 doses. Give 		rate less than 8 per					
 If no IV Access, naloxone 0.2 mg subcutaneously/interespiratory rate less than 8 per minute and sedation less Give first dose STAT 	• , ,	-					
Pasero Opioid-Induced Sedation Scale (POSS) S = Sleep, easy to arouse 1 = Awake and alert 2 = Slightly drowsy, easily aroused 3 = Frequently drowsy, arousable, drifts off to sleep during conversa 4 = Somnolent, minimal or no response to verbal and physical stime							
Additional Orders							
Discharge Orders							
☑ Anticipated Date of Discharge (ADOD)							
☐ 1 day ☐ 2 days							
☐ 3 days ☐ Greater than 3	3 days						
☑ Follow-up with Hip and Knee Clinic as booked or within 10-16 days for staple removal/incision assessment.							
☑ Complete and forward discharge summary sheet as indicated.							
☑ Continue with anticoagulation therapy for total of 14 days for knee replacement and 35 days for hip replacement. Additional Info to Nursing: ensure patient has prescription.							
Prescriber Signature	Date (dd-Mon-yyyy)	Time (hh:mm)					

21397Bond (Rev2022-05) Page **6** of **6**